
Mafalda Tomé Pessoa Lopes 

Mestre em Engenharia Química e Bioquímica 

 

Wastewater and drinking water treatment by membrane 
processes: from laboratory to pilot-scale 

Dissertação para obtenção do Grau de Doutor em 

Engenharia Química e Bioquímica 

 

Orientador: Svetlozar Velizarov, Investigador Auxiliar da Unidade de 

Investigação LAQV, Faculdade de Ciências e Tecnologia-Universidade Nova 

de Lisboa 

Co-orientador: João Paulo Goulão Crespo, Professor Catedrático, Faculdade 

de Ciências e Tecnologia-Universidade Nova de Lisboa 

 

Júri: 

Presidente: José Paulo Barbosa Mota, Professor Catedrático, Faculdade de Ciências e 

Tecnologia da Universidade NOVA de Lisboa 

Arguentes:   José Luis Cortina Pallas, Full Professor, Politécnica de Catalunya Barcelona Tech 
[...]
Cm Concentration in membrane, mM 

COD Chemical oxygen demand, g/L or mg/L 

Cond. Conductivity, µs/cm 

Cp Concentration in permeate, mg/L or µg/L or ufc/100ml 

CQO Carência química de oxigénio, g/L or mg/L 

Cr   Concentration in retentate, mg/L or µg/L or ufc/100ml 

L or l Membrane thickness, m 

Mdry_memb  Dry mass of the membrane piece, g 

O&G Oil and grease, mg|/L 

P   Permeability, m2s-1 

P  Pressure 

SF Separation factor 

T  Time, h 

TMP Transmembrane pressure, bar 

TOC Total organic carbon, g/L or mg/L 

TS/TSS Total suspended solids, g/cm2 

Vs Volume of the test solution, L 

VS/VSS Volatile suspended solids, g/cm2 

 



 

Chapter 

1  
Introduction 

1.1 Overview 

Water resources are being explored and improved by the growing communities and expanding 
industries at the same time they add more nutrients and more pollutants to water sources. On 
the other hand, water supplies are limited in quantity and quality. These facts together with 
increased public demand for high quality water, at reasonable prices, represent a serious 
challenge to the water industry, which has a compromise with water regulations and the 
optimisation of the treatment processes for saving time and money. Therefore, it is extremely 
important to explore advanced and efficient technologies, understanding the removal of the 
main pollutants, either organic or inorganic. 

This thesis describes how an industrial wastewater, a municipal drinking water and a rural 
drinking water can meet the required water legislation criteria due to the implementation of 
specific membrane systems for each case. 

There are a number of processes available for water treatment. Process selection depends on 
the initial water characteristics and required water quality (which solutes or particles are to be 
removed). Additionally, environmental criteria, such as reduction of chemical addition or 
alternative operation modes, which minimize energy requirements, lead to the process 
selection. Finally, the treatment cost determines process selection. 

Membrane processes play an important role in the water and wastewater treatment either by 
recovering materials used in industry before they enter in waste streams, by treating wastewater 
before discharge to surface water bodies or by treating water for potable use. The potential 
range of application for membrane processes in water and wastewater treatment is wide. 



Chapter 1 

2 

Membrane separation processes cover a broad particle size range, from suspended solids to 
small organics and mineral salts. The pressure-driven membrane processes are classified as 
reverse osmosis (RO), nanofiltration (NF), ultrafiltration (UF), and microfiltration (MF), 
depending on the molecular weight cut-off (MWCO) of the respective membranes. 

In this PhD project, a pressure-driven membrane process (Nanofiltration) and an ion-exchange 
membrane process (Donnan dialysis) were used for the respective case studies. 

 
Figure 1-1. Ranges and particle sizes of membrane processes and characteristics of the retained 

compounds, respectively (adapted from Peter-Varbanets et al.,2009).  

Nanofiltration (NF) has been recognized as one of the best technologies in advance wastewater 
reclamation and in drinking water treatment plants. Its application in water treatment is 
constantly growing and its popularity stems from its ability to separate divalent salts, high 
organics and small organic molecules (micro pollutants) to produce high quality water at a more 
moderate energy consumption when compared with reverse osmosis (RO). In the last decade, 
NF has been employed combining it with UV photolysis for drinking water treatment for further 
removal of trace pollutants to satisfy water quality standards (e.g. Molinari et al., 2002, Le- 
Clech et al., 2006, Patsios et al, 2013).  

Donnan dialysis (DD) is a potentially attractive membrane separation process for removing 
undesirable ionic species from drinking water. The ion exchange membrane used in this process 
is a selective barrier that carries fixed charge groups, which separates two aqueous phases and 
allows to exchange counter- ions between them. The process is based on an electrochemical 
potential difference between the compartments separated by an ion-exchange membrane. This 
process is of particular interest for drinking water treatment due to its ability to selectively 



Chapter 1 

3 

remove target pollutants, while minimizing the risks of secondary pollutions of the treated 
water. Moreover, it presents the advantages of having low energy requirements and be easy to 
handle, which make it especially attractive in case of applying it in rural areas. Some potential 
applications have so far been studied at laboratory scale (Sonoc et al., 2018; Agarwal et al., 
2016; Vanoppen et al., 2015; Ricardo et al., 2012; Matos et al., 2006). 
  



Chapter 1 

4 

1.2 Motivation and Research objectives  

In view of the water treatment development, membrane processes have been recognized as the 
most advanced options and are increasingly implemented in water and wastewater treatment 
plants (Piadeh et al., 2018; Thomas at al., 2018; Garcia-Vaquero et al., 2014; Hilal et al., 2015). 
The growing interest in the use of membrane technology started in the mid 80´s, with the 
production of membranes with enhanced chemical, thermal and mechanical properties or better 
permeability and selectivity, while the membrane costs decreased. Moreover, membrane 
technology presents several major advantages: they do not need or require a minimal addition 
of chemical additives (minimal environmental footprint), are easy to scale up and easy to retrofit 
to existing facilities, standing alone or combined with other treatment processes.  

In the last 30 years, membranes processes have been developed from a laboratory tool to an 
industrial processes levels with technical and commercial relevance. Laboratory to pilot scale 
studies are of utmost importance for the successful and reliable implementation of the novel 
processing schemes.  

In these studies, performed in the frame of this PhD project, there was a primary concern on 
performing laboratory scale studies followed by pilot scale testing, where the concept was first 
proved, and the system then validated. The three case studies investigated in this PhD work are 
describe below: 

Case study 1 – Rubber industry wastewater treatment 

Wastewater treatment in the rubber parts producing industry (tubes for automotive industries, 
tyres, flasks used as cosmetics containers, etc.) is rather challenging. The production process 
which implies extrusion and/or injection and post-washing operations generates a huge amount 
of wastewaters contaminated with demoulding agents (such as Getren R 4510, which is a 
polyether and non-ionic surfactant, or Struktol VP 6015, which is a water soluble polymer). 
Therefore, the generated wastewater presents a high chemical oxygen demand (COD >1000 
mg/L) and low biodegradability of its main organic constituents.  

The problem described is shared by many rubber companies across Europe and the World. 
Cikautxo is a major rubber parts manufacturer in the Basque Country in Spain, facing this 
problem. This industry used boilers, as a thermal process, followed by evaporators to treat the 
wastewater. However, this technology was not meeting the environmental requirements and 
requires an extremely high energy expenditure.  



Chapter 1 

5 

The factory, where the respective case study was investigated, consumes daily 160 cubic meters 
of water and produces approximately 70 m3/d of wastewater from the rubber manufacturing 
process, including molding, autoclaving and demolding. Moreover, an energy cost of 
approximately  €4.2/m3 of treated wastewater is nearly prohibitive. 

Main objectives 

The main objective in this study was to optimise and validate an integrated approach consisting 
on a nanofiltration and an evaporation process for treatment of the rubber industry wastewater. 
It was investigated the ability of the membrane process to retain COD and reduce the color and 
conductivity of the wastewater in order to obtain re-usable water, minimising water disposal 
volumes and reducing energy consumption and costs. The laboratory studies, followed by a 
pilot scale study, allowed to develop an integrated process and to evaluate the impact of 
retrofitting the current wastewater treatment process. Furthermore, two operation modes were 
evaluated, batch and continuous, depending on the flow rate to be treated daily. 

Case Study 2- Drinking water production  

The production of drinking water requires (or will required soon) the removal of micro 
pollutants and control of quality parameters including microbiological characteristics, chemical 
compounds contents, as well as other indicating parameters (e.g. total organic carbon, turbidity, 
colour, …). Moreover, several emerging micropollutants in water sources (e.g. pesticides) that 
are used in several industries, such as agriculture or wood treatment industry, are currently 
being studied for their potential adverse effects (toxic action), anticipating implementation of 
more strict water quality regulations. 

Conventional water treatment often includes screening, coagulation/flocculation, 
sedimentation, sand filtration, and final disinfection (chlorination or chloramination). These 
treating systems may not be sufficient to retain some micro pollutants of concern. Additionally, 
the use of high quantities of chlorine may induce the formation of disinfection by-products, 
which are harmful to human health. 

Main Objectives 

Nanofiltration and UV photolysis are extremely promising technologies to effectively remove 
a wide range of micro pollutants from water. Therefore, a pilot scale system combining 
nanofiltration and UV photolysis was proposed for a surface water treatment plant at the major 
Portuguese water provider EPAL, which supplies water to around 3 million people in 35 



Chapter 1 

6 

districts corresponding to a total supplied area of 7090 km2. The water treatment plant where 
this study was accomplished is located in Vale da Pedra and treats surface water collected from 
the Tagus River in Valada Tejo. 

This study investigated a multi-barrier system approach with the objective to produce high-
quality drinking water in terms of chemical composition and microbial inactivation.  The 
integrated proposed system (NF + UV photolysis) was operated at three different locations of 
the surface drinking water production line (after screening, after sedimentation and after sand 
filtration) in order to better evaluate the impact of the new treatment system when retrofitting 
a water production plant.  

Case study 3 – Arsenic contaminated water 

Arsenic occurrence in natural water sources poses a serious health risk to millions of people 
worldwide. Arsenic is one of the most toxic naturally occurring elements present in different 
locations of the world and its efficient removal from drinking water supplies is still challenging 
(UNIFEC, 2013; UNIFEC, 2008). The adverse impact of groundwater contaminated with 
arsenic on human life is widely reported. South East Asian countries are the most affected with 
arsenic in groundwater, in particular Bangladesh. Therefore, the World Health Organization 
(WHO), the European Commission (EC) and the United Stated Environmental Protection 
Agency (USEPA) reduce the maximum contaminant level (MCL) from 50 µg/L to 10 µg/L in 
January 2006.   

Various methods for As removal from water have been reported so far. However, each of them 
presents inherent limitations (Ungureanu et al., 2015). Therefore, there is a need for the 
development and validation of an easy to operate process solution, which could be less energy 
demanding and easy to adopt in rural regions located far from centralised drinking water 
treatment infrastructures. 

Main objectives 

This case study evaluates the feasibility of employing an ion exchange membrane process 
integrating Donnan dialysis with precipitation of the target ionic pollutant As for a decentralised 
water treatment system.  

The first main objective addresses the viability of applying an ion-exchange membrane process 
for arsenic removal from sulphate containing water streams, due to the strong competition 
between arsenate and sulphate transport through standard grade strong-base anion-exchange 



Chapter 1 

7 

membranes. Afterwards, it was aimed to improve the process proposed, in order to maintain 
the pH of the treated water within the recommended drinking water range of 6-9, and to develop 
a tool able to optimise/select the most appropriate operating condition, according with the water 
characteristics and the desirable arsenic removal 

  



Chapter 1 

8 

1.3 Technical/Research questions and flow chart 

1.3.1 Research questions 

The research questions that motivated the investigation of the selected three case studies are the 
following:  

1. Case study – Rubber industry wastewater treatment 
- Can an integrated approach system achieve the desirable COD removal in order to 

meet the environmental requirements? 

- Can a nanofiltration process improve the actual wastewater treatment plant 

operation with minimal energy input? 

- Is it possible to identify the major contributors to fouling by membrane autopsy? 

- Can the nanofiltration permeated effluent be reused as a boiler feed water to the 

boiler (see process scheme ahead)? 

2. Case Study- Drinking water production 
- Is the multi-barrier system approach, including nanofiltration and UV photolysis, 

able to produce high quality drinking water in terms of chemical composition and 

microbial inactivation? 

- In which location of the drinking water production line should integrated system be 

included, in order to improve the treatment performance? 

- How to perform an efficient membrane cleaning for this particular application? 

- What should be the frequency of the clean-in-place (CIP) procedure? 

3. Case study – Arsenic contaminated water 
 
- Could the WHO standards for drinking water be achieved using the ion-exchange 

membrane process proposed? 

- Can the treated water quality in terms of arsenic concentration be predicted if the 

influent water quality (As concentration) and operating conditions are known? 



Chapter 1 

9 

1.3.2 Flow Chart of the research 

The methodology of the three case studies are illustrated in the flow chart, Figure 1-2. 

 
Figure 1-2 Flow chart of research methodology 

 



Chapter 1 

10 

1.4 Thesis outline 

Chapter 1 presents an introduction on the thesis scope and describes the objectives, flow chart, 
research questions and thesis outline of this PhD research project. 

Chapter 2 includes a brief state of the knowledge. 

Chapter 3 and 4 present the approach and solution for the rubber plant wastewater treatment 
(Case study 1).  

Chapter 5, 6 and 7 address the treatment of drinking water using membrane systems. In chapter 
5 a pilot scale study of a multi-barrier approach with nanofiltration for drinking water 
production is presented (Case study 2). Chapters, 6 and 7 focus on arsenate removal using a 
newly proposed integrated ion-exchange membrane process (Case study 3). 

Chapter 7 describe a mathematical model for the prediction of arsenic concentration in the 
treated water using the proposed ion exchange membrane reactor and a mathematical decision 
tool which simplifies the decision of process operating conditions for the specific characteristics 
of the income water. 

Each chapter (3-7) includes a summary of the work developed, a specific introduction, a 
description of the materials and methods used, a discussion of the results obtained, and the main 
conclusions drawn. 

Chapter 8 summarizes the main conclusions obtained and suggestions for future reuse.



 

 

1.5 References  

Garcia-Vaquero, N., Lee, E., Castaneda, R.J., et al., 2014. Comparison of drinking water 